



The applicant: **CMO**
5 RUE CHABANAIS
FR-75002 PARIS

is authorized to place the label "Classification of Reaction to Fire of Construction Products " according to the report N° 2019AN3151



aitex
textile research institute

**CLASSIFICATION OF REACTION TO FIRE OF:
CONSTRUCTION PRODUCTS**

N° 19AN3151

The sample reference:

“PALMIER MURAL”

has been tested according to the standards EN ISO 11925-2:2010 and EN 13823:2010+A1:2014. The classification according to standard EN 13501-1:2018 is:

“B-s1,d0”

Alcoy, November 19th 2019.

Celia Dolça
HEAD OF FIRE BEHAVIOUR LAB.